
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials *  
5. Draft permit * 
6. Technical summary or fact sheet * 
 

Portada de  
Paquete Técnico 

Este archivo contiene los siguientes documentos: 
1. Resumen de la solicitud (en lenguaje sencillo) 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, Aviso de Recepción de Solicitud e Intención de Obtener un Permiso) 
[...]
determine whether to accept the sludge or biosolids, nor do they limit the ability of the receiving 
facility to request additional testing or documentation. 

 
A. General Requirements 
 

1. The permittee shall handle and dispose of sewage sludge or biosolids in accordance with 
30 TAC Chapter 312 and all other applicable state and federal regulations in a manner 
that protects public health and the environment from any reasonably anticipated adverse 
effects due to any toxic pollutants that may be present in the sludge. 
 

2. Sludge or biosolids may only be transported using a registered transporter or using an 
approved pipeline. 

 
B. Record Keeping Requirements 
 

1. For sludge or biosolids transported by an approved pipeline, the permittee must 
maintain records of the following: 

a. the amount of sludge or biosolids transported; 

b.    the date of transport; 

c. the name and TCEQ permit number of the receiving facility or facilities; 

d. the location of the receiving facility or facilities; 

e. the name and TCEQ permit number of the facility that generated the waste; and 

f. copy of the written agreement between the permittee and the receiving facility to 
accept sludge or biosolids. 

2. For sludge or biosolids transported by a registered transporter, the permittee must 
maintain records of the completed trip tickets in accordance with 30 TAC § 
312.145(a)(1)-(7) and amount of sludge or biosolids transported. 
 

3. The above records shall be maintained on-site on a monthly basis and shall be made 
available to the TCEQ upon request. These records shall be retained for at least five 
years. 



Walton Texas, LP TPDES Permit No. WQ0015323001 
 

Page 33 

C. Reporting Requirements  
 

The permittee shall submit the following information in an annual report to the TCEQ by 
September 30th of each year. The permittee must submit this annual report  using the online 
electronic reporting system available through TCEQ’s website. If the permittee requests and 
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to 
the TCEQ Regional Office (MC Region 11) and Enforcement Division (MC 224).  

 
1. Identify in the following categories (as applicable) the sewage sludge or biosolids 

treatment process or processes at the facility: preliminary operations (e.g., sludge or 
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic 
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray 
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation, 
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or 
biogas capture and recovery. 

 
2. the annual sludge or biosolids production; 

 
3. the amount of sludge or biosolids transported; 

 
4. the owner of each receiving facility; 

 
5. the location of each receiving facility; and 

 
6. the date(s) of disposal at each receiving facility. 

 
 
 
 
 
 
 
TCEQ Revision 06/2020



Walton Texas, LP TPDES Permit No. WQ0015323001 
 

Page 34 

OTHER REQUIREMENTS 
 
1. The permittee shall employ or contract with one or more licensed wastewater treatment 

facility operators or wastewater system operations companies holding a valid license or 
registration according to the requirements of 30 TAC Chapter 30, Occupational Licenses and 
Registrations, and in particular 30 TAC Chapter 30, Subchapter J, Wastewater Operators 
and Operations Companies.  

 
 This Category C facility must be operated by a chief operator or an operator holding a Class 

C license or higher. The facility must be operated a minimum of five days per week by the 
licensed chief operator or an operator holding the required level of license or higher. The 
licensed chief operator or operator holding the required level of license or higher must be 
available by telephone or pager seven days per week. Where shift operation of the 
wastewater treatment facility is necessary, each shift that does not have the on-site 
supervision of the licensed chief operator must be supervised by an operator in charge who 
is licensed not less than one level below the category for the facility. 
 

2. The facility is not located in the Coastal Management Program boundary. 
 

3. The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In 
addition, by ownership of the required buffer zone area, the permittee shall comply with the 
requirements of 30 TAC § 309.13(e). 

  
4. The permittee shall provide facilities for the protection of its wastewater treatment facility 

from a 100-year flood. 
 
5. In accordance with 30 TAC § 319.9, a permittee that has at least twelve months of 

uninterrupted compliance with its bacteria limit may notify the commission in writing of its 
compliance and request a less frequent measurement schedule. To request a less frequent 
schedule, the permittee shall submit a written request to the TCEQ Wastewater Permitting 
Section (MC 148) for each phase that includes a different monitoring frequency. The request 
must contain all of the reported bacteria values (Daily Avg. and Daily Max/Single Grab) for 
the twelve consecutive months immediately prior to the request. If the Executive Director 
finds that a less frequent measurement schedule is protective of human health and the 
environment, the permittee may be given a less frequent measurement schedule. For this 
permit, one/quarter may be reduced to one/6 months in the Interim I phase and one/month 
may be reduced to one/quarter in the Interim II and Final phases. A violation of any 
bacteria limit by a facility that has been granted a less frequent measurement 
schedule will require the permittee to return to the standard frequency 
schedule and submit written notice to the TCEQ Wastewater Permitting Section 
(MC 148). The permittee may not apply for another reduction in measurement frequency 
for at least 24 months from the date of the last violation. The Executive Director may 
establish a more frequent measurement schedule if necessary to protect human health or the 
environment. 
 

6. Prior to construction of the Interim I, Interim II, and Final phase treatment facilities, the 
permittee shall submit to the TCEQ Wastewater Permitting Section (MC 148) a summary 
transmittal letter in accordance with the requirements in 30 TAC § 217.6(d). If requested by 
the Wastewater Permitting Section, the permittee shall submit plans, specifications, and a 
final engineering design report which comply with 30 TAC Chapter 217, Design Criteria for 
Domestic Wastewater Systems. The permittee shall clearly show how the treatment system 



Walton Texas, LP TPDES Permit No. WQ0015323001 
 

Page 35 

will meet the effluent limitations required on Pages 2, 2a, and 2b of this permit.  A copy of 
the summary transmittal letter shall be available at the plant site for inspection by 
authorized representatives of the TCEQ. 
 

7. Reporting requirements according to 30 TAC §§ 319.1-319.11 and any additional effluent 
reporting requirements contained in this permit are suspended from the effective date of the 
permit until plant startup or discharge, whichever occurs first, from the facility described by 
this permit. The permittee shall provide written notice to the TCEQ Regional Office (MC 
Region 11) and the Applications Review and Processing Team (MC 148) of the Water Quality 
Division, in writing at least forty-five days prior to plant startup or anticipated discharge, 
whichever occurs first, and prior to completion of each additional phase on Notification of 
Completion Form 20007. 

 
 
 

 



 

 

STATEMENT OF BASIS/TECHNICAL SUMMARY 
AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

 
DESCRIPTION OF APPLICATION 
 
Applicant:  Walton Texas, LP 

Texas Pollutant Discharge Elimination System (TPDES) Permit 
No. WQ0015323001, EPA ID No. TX0136069 

 
Regulated Activity: Domestic Wastewater Permit 
 
Type of Application: Renewal 
 
Request: Renewal with no changes 
 
Authority: Federal Clean Water Act (CWA) § 402; Texas Water Code (TWC) 

§ 26.027; 30 Texas Administrative Code (TAC) Chapters 30, 
305, 307, 309, 312, and 319; Commission policies; and United 
States Environmental Protection Agency (EPA) guidelines. 

 
EXECUTIVE DIRECTOR RECOMMENDATION 
 
The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of five 
years from the date of issuance.  
 
REASON FOR PROJECT PROPOSED 
 
The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a 
renewal of the existing permit that authorizes the discharge of treated domestic wastewater at a 
daily average flow not to exceed 0.06 million gallons per day (MGD) in the Interim I phase, a 
daily average flow not to exceed 0.25 MGD in the Interim II phase, and a daily average flow not 
to exceed 0.42 MGD in the Final phase. The proposed wastewater treatment facility will serve 
the Camino Real Development. 
 
PROJECT DESCRIPTION AND LOCATION 
 
The Camino Real Wastewater Treatment Facility will be an activated sludge process plant 
operated in the conventional mode.  Treatment units in the Interim I phase will include a fine 
screen, one aeration basin, one final clarifier, one cloth disc filter, one sludge digester, and one 
chlorine contact chamber. Treatment units in the Interim II phase will include a fine screen, 
three aeration basins, two final clarifiers, a cloth disc filter, two sludge digesters, and two 
chlorine contact chambers. Treatment units in the Final phase will include a fine screen, four 
aeration basins, three final clarifiers, a cloth disc filter, three sludge digesters, and three chlorine 
contact chambers. Additionally, alum will be added after the final clarifier for phosphorus 
removal in all phases. The facility has not been constructed. 
 
The draft permit authorizes the disposal of sludge at a TCEQ-authorized land application site, 
co-disposal landfill, wastewater treatment facility, or facility that further processes sludge. 
 



Walton Texas, LP 
TPDES Permit No. WQ0015323001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 2  

The plant site will be located approximately 1.4 miles southwest of the intersection of Rohde 
Road and State Highway 21, near the City of Niederwald, Hays County, Texas 78640. 
 

Outfall Location:  

Outfall Number Latitude Longitude 
001 29.989721 N 97.771960 W 

 
The treated effluent is discharged to an unnamed tributary, thence to Brushy Creek, thence to 
Soil Conservation Service Site 14 Reservoir, thence to Brushy Creek, thence to Plum Creek in 
Segment No. 1810 of the Guadalupe River Basin. The unclassified receiving water uses are 
minimal aquatic life use for the unnamed tributary and limited aquatic life use for Brushy Creek. 
The designated uses for Segment No. 1810 are primary contact recreation, aquifer protection, 
and high aquatic life use. The effluent limitations in the draft permit will maintain and protect 
the existing instream uses. All determinations are preliminary and subject to additional review 
and/or revisions. 
 
Effluent limitations for the conventional effluent parameters (i.e., Five-Day Biochemical Oxygen 
Demand or Five-Day Carbonaceous Biochemical Oxygen Demand, Ammonia Nitrogen, etc.) are 
based on stream standards and waste load allocations for water-quality limited streams as 
established in the Texas Surface Water Quality Standards (TSWQS) and the State of Texas 
Water Quality Management Plan (WQMP). 
 
In a case such as this, end-of-pipe compliance with pH limits between 6.0 and 9.0 standard 
units reasonably assures instream compliance with the TSWQS for pH when the discharge 
authorized is from a minor facility. This technology-based approach reasonably assures 
instream compliance with TSWQS criteria due to the relatively smaller discharge volumes 
authorized by these permits. This conservative assumption is based on TCEQ sampling 
conducted throughout the state which indicates that instream buffering quickly restores pH 
levels to ambient conditions. Similarly, this approach has been historically applied within EPA 
issued NPDES general permits where technology-based pH limits were established to be 
protective of water quality criteria. 
 
The effluent limitations in the draft permit have been reviewed for consistency with the WQMP.  
The existing effluent limitations are contained in the approved WQMP. 
 
No priority watershed of critical concern has been identified in Segment 1810.  However, the 
Peck’s cave amphipod (Stygobromus pecki), Comal Springs dryopid beetle (Stygoparnus 
comalensis), Texas blind salamander (Eurycea rathbuni), Barton Springs salamander (Eurycea 
sosorum), Fountain darter (Etheostoma fonticola), San Marcos gambusia (Gambusia georgei), 
Texas wild rice (Zizania texana), and San Marcos salamander (Eurycea nana) is known to occur 
in Hays County.  This determination is based on the United States Fish and Wildlife Service’s 
(USFWS) biological opinion on the State of Texas authorization of the Texas Pollutant Discharge 
Elimination System (TPDES; September 14, 1998, October 21, 1998 update).  To make this 
determination for TPDES permits, TCEQ and EPA only consider aquatic or aquatic dependent 
species occurring in watersheds of critical concern or high priority as listed in Appendix A of the 
USFWS biological opinion.  The permit does not require EPA review with respect to the 
presence of endangered or threatened species.  This determination is subject to reevaluation due 
to subsequent updates or amendments to the biological opinion. 



Walton Texas, LP 
TPDES Permit No. WQ0015323001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 3  

 
Segment No. 1810 is not currently listed on the state's inventory of impaired and threatened 
waters (the 2024 CWA § 303(d) list). 
 
SUMMARY OF EFFLUENT DATA 
 
There is no effluent data since the facility has not been constructed. 
 
DRAFT PERMIT CONDITIONS 
 
The draft permit authorizes a discharge of treated domestic wastewater at an Interim I volume 
not to exceed a daily average flow of 0.06 MGD, an Interim II volume not to exceed a daily 
average flow of 0.25 MGD, and a Final volume not to exceed a daily average flow of 0.42 MGD. 
 
The effluent limitations in all phases of the draft permit, based on a 30-day average, are 5 mg/l 
five-day carbonaceous biochemical oxygen demand (CBOD5), 5 mg/l total suspended solids 
(TSS), 2 mg/l ammonia-nitrogen (NH3-N), 1 mg/l total phosphorus (TP), 126 colony-forming 
units (CFU) or most probable number (MPN) of E. coli per 100 ml, and 4.0 mg/l minimum 
dissolved oxygen (DO). The effluent shall contain a total chlorine residual of at least 1.0 mg/l 
and shall not exceed a total chlorine residual of 4.0 mg/l after a detention time of at least 20 
minutes based on peak flow. 
 
The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 
312, Sludge Use, Disposal, and Transportation. The draft permit authorizes the disposal of 
sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment 
facility, or facility that further processes sludge.  
 
SUMMARY OF CHANGES FROM APPLICATION 
 
None. 
 
SUMMARY OF CHANGES FROM EXISTING PERMIT 
 
Effluent limitations and monitoring requirements in the draft permit remain the same as the 
existing permit requirements. 
 
The Standard Permit Conditions, Sludge Provisions, and Other Requirements sections of the 
draft permit have been updated. 
 
The draft permit includes all updates based on the 30 TAC 312 rule change effective April 23, 
2020. 
 
The permittee’s mailing address has been updated in the draft permit. 
 
BASIS FOR DRAFT PERMIT 
 
The following items were considered in developing the draft permit: 
 



Walton Texas, LP 
TPDES Permit No. WQ0015323001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
[...]
21

22

23

24

12

3325000mN

13

14

15

16

17

18

19

20

21

22

23

24

3312000mN

25

14 15 16 17 18 19 20 21 22 2313 624000mE

14 15 16 17 18 19 20 21 22 23613000mE 24

29.9314°

30.0567°
-97.8329° -97.7079°

30.0567°

29.9314°-97.7079°-97.8329°

700

650

650

600

65
0

600

550

500
500

650

650

750

650

750

700

600

650

700

600

650

650

650

70
0

750

70
0

75
0

75
0

750

700

650

700

700

700

650
700

700

650

700

700

700

700

700

700

650

700

600

600

600650

600

650

650

650

650

600

550

600

550

600

550

600

600

600

600

600

600

550

550

550

550

500

500

500

550

550

550

550

550

550
500

650

600

600

550

550

Lake No. 1

Barron Lake

M D HeatlyReservoir

CO RD 123

CO RD 156

CO
RD

22
7

PEACEFU
L V

ALLE
Y RD

CO RD 131

CO RD 157

CO RD 222

NIEDERWALD STRASSE

CO RD 129

CO RD 127

SH
A D

OW
CR

EEK
BLV

D

BEBEE RD

CO
 R

D 
20

5

GRAEF 
RD

FM 2720

CO RD 151

MISTY DR

QU
AIL

CO
VE

DUSTINS DR

LO
VE

 D
R

QUARTERAVE

SPANISH TRAILS BLVD
MARKS WAY

STA
G HORN PASS

MARIAH DR

CO RD 211

SKYVIEW TER

DARK HO
RS

EL
N

CO RD 153

FM 2001
ROLLI

NG HILL
S D

R

GREEN
 PA

STU
RES 

RD

WOODBR O OK

TRL

DRAGON
RIDG E R D

THUNDERHEAD RD

COUNTRY LN

PETRA'S WAY

E FM 150

GREAT NORTHERN

CO RD 120

BRIDLE PATH

BUNTON LN

KAI VIST
A DR

GR
EEN

FIE
LD

RD

CO RD 224

SHADY OAKS DR

HUBER LN

STE
PH

ANIES
TRL

QUAIL R
UN S

FIRE LN

MEYERS RD

SUMMIT D
RCREST

HILL
 CSW

Y

CO RD 223

LIL
AC WAY

RANCH HOUSE LOOP

SPA
RROW LN

CO RD 152

LONGHORN
LO

OP

MOONLIT M EADOW
PATH

CO RD 126

SUNSET
R IDGE

SIMMONS FAMILY RANCH RD

WILLIAMSON RD

ELM CREEK RD

PALOMINO RD

CO RD 300

SU
NRIS

E D
R

DICK
ER

SO
N RD

S T
URNERSVILL

E R
D

HOLZ RD

EWALD DR

GLASS RD

HOWARD LN

PECK ST

ROLLING HILLS RD

AP
PALO

OSA
W

AY

HEIDE M E YER
LN

CO RD 125

SWINE LA K E
RO

W

CO RD 121

CO RD 202

FARM FIELD RD

JANZET DRJENNIFER DR

DOVE HILL DR

CO RD 62

GINI LN

POLONIA RD

NEWMAN
BLVD

THREE
G RANCH RD

GOFO
RTH

 RD

CODY LN

HOBBY HORSE RD

CO RD 228A

SANTA FE RUN

ROGERS RANCH RD

S PLU
M

CR
EEK

RD

CO RD 128

CO RD 107

CAM REAL

CAMINO RD

S C
AM

RE
AL

N CA
M RE

AL

¬«21

¬«21

¬«21

¬«21

Coronado
Cemetery

Saint
Michaels
Cemetery

Elroy Mexican
Baptist Church
Cemetery

Niederwald
Cemetery

Martin
Church
Cemetery

Live Oak
Cemetery

Ohlendorf
Cemetery

Vasquez
Cemetery

Cow
pen

Cr

Plum Cr

Elm Cr

Cowpen Cr

Brus
hy C

r

Elm Cr

Clear Fork Plum Cr

Elm Cr

Porter Cr

Plum Cr

And
rews

Br

Brushy Cr

Elm
Cr

Richmond Br

Brushy Cr

Bunton Br

CALDWELLHAYS

CALDWELLHAYS

HAYS

TRAVIS

KYLE

BUDA

Uhland

Creedmoor

Mustang Ridge

Niederwald

Withers Hollow

×

Ù
GN

MN

0°37´
11 MILS

3°29´
62 MILS

UTM GRID AND 2021 MAGNETIC NORTH
DECLINATION AT CENTER OF SHEET

PU

Grid Zone Designation
14R

U.S. National Grid
100,000 - m Square ID

U.S. DEPARTMENT OF THE INTERIOR
 U.S. GEOLOGICAL SURVEY

 

SCALE 1:24 000

CONTOUR INTERVAL 10 FEET
NORTH AMERICAN VERTICAL DATUM OF 1988

1000 500 0 METERS 1000 2000
21KILOMETERS00.51

1 0.5 0
MILES

1

1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000
FEET

CONTOUR SMOOTHNESS = Medium

North American Datum of 1983 (NAD83)
World Geodetic System of 1984 (WGS84).  Projection and
1 000-meter grid:Universal Transverse Mercator, Zone 14R

Produced by the United States Geological Survey

Data is provided by The National Map (TNM), is the best available at the time of map
generation, and includes data content from supporting themes of Elevation,
Hydrography, Geographic Names, Boundaries, Transportation, Structures, Land Cover,
and Orthoimagery. Refer to associated Federal Geographic Data Committee (FGDC)
Metadata for additional source data information.
This map is not a legal document. Boundaries may be generalized for this map scale.
Private lands within government reservations may not be shown. Obtain permission
before entering private lands. Temporal changes may have occurred since these data
were collected and some data may no longer represent actual surface conditions.
Learn About The National Map: https://nationalmap.gov

QUADRANGLE LOCATION

TEXAS

ADJOINING QUADRANGLES

7.5-MINUTE TOPO QUADRANGLE
Custom Extent

7.5-MINUTE TOPO

CreedmoorBuda

Lockhart
NorthUhland

7.5-MINUTE TOPO,  TX
2024

Expressway Local Connector
ROAD CLASSIFICATION

Ramp 4WD
Secondary Hwy Local Road

Interstate Route State RouteUS RouteWX ./

ATTACHMENT 3

sbeaird
Polygon

sbeaird
Polygon

sbeaird
Callout
Applicant Property Boundary

sbeaird
Callout
WWTP Site

sbeaird
Callout
Discharge Point

sbeaird
PolyLine

sbeaird
Callout
Discharge Route

sbeaird
Radius Measurement
78.93 mi

sbeaird
PolyLine

sbeaird
Callout
3-mile Downstream

sbeaird
Callout
1-mile Downstream

sbeaird
Callout
1-mile Radius



HAYS COUNTY PARCELS

STREAM (NHD)

DISCHARGE ROUTE

H
:\P

R
O

JE
C

TS
\1

28
3\

11
73

3 
C

AM
IN

O
 R

EA
L 

W
ES

T\
C

AD
\E

XH
IB

IT
S\

W
W

TP
 P

ER
M

IT
 E

XH
IB

IT
S\

AT
TA

C
H

M
EN

T 
EX

H
IB

IT
S 

1.
D

W
G

  D
AT

E:
 1

1/
6/

20
24

 7
:5

7:
19

 A
M

  B
Y:

SB
EA

IR
D

8834 N. Capital of Texas Hwy.
Austin, Texas 78759

Suite 140
(512)452-0371

FAX(512)454-9933
TBPELS FIRM #2946

PROJECT NO: 1283-11733 SHEET

OF

NO. BY DATE REVISION

ENGINE GNIRE
GRAY

0

GRAPHIC SCALE IN FEET

300' 600' 1200'

SCALE: 1" = 600'

11

CAMINO REAL TPDES PERMIT

APPLICANT PROPERTY BOUNDARY

ATTACHMENT 4 - WWTP OVERVIEW MAP

WWTP SITE

DISCHARGE POINT

1-MILE DOWNSTREAM

DISCHARGE POINT
(POINT 5)

1-MILE DOWNSTREAM

DISCHARGE ROUTE

CALDWELL COUNTY PARCELS

WWTP SITE

APPLICANT PROPERTY
BOUNDARY

H
W

Y.
 2

1

POINT 4 - SE CORNER

POINT 2 - NE CORNER

POINT 1 - NW CORNER

POINT 3 - SW CORNER

DRAWN BY: SEB
CHECKED BY: EU



TCEQ-20972 (08/31/2023)  Page  of 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

PLAIN LANGUAGE SUMMARY FOR TPDES OR 
TLAP PERMIT APPLICATIONS 

Plain Language Summary Template and Instructions for Texas 
Pollutant Discharge Elimination System (TPDES) and Texas 
Land Application (TLAP) Permit Applications 
 
Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 

. For your convenience, 
a Spanish template has been provided below.  
 

. 

Walton Texas, LP (CN604017491) proposes to operate Camino Real Wastewater Treatment 
Plant Facility (RN107890253), a Wastewater Treatment Plant. The facility will be located at 
approximately 1.4 miles southwest of the intersection of Rohde Road and State Highway 21, 
in Niederwald, Hays County, Texas 78640. This application is for a renewal to treat and 
discharge wastes from the Camino Real Wastewater Treatment Facility.  

Discharges from the facility are expected to contain effluent flow with daily averages 
(lbs/day) of CBODS = 7 mg/L, TSS = 5 mg/L, Total Ammonia Nitrogen = 2 mg/L, Total 
Phosphorus = 0.5 mg/L, and E. Coli = 126 mg/L. Influent wastes will be treated by extended 
nitrification, a tertiary filtration system and coagulant addition for phosphorus removal. The 
initial phase will construct the headworks structure to be utilized by all operational phases. 
The initial treatment train will be of steel tank type with process component order of aeration 
basin, clarifier, chlorine contact basin, cloth media filter, and coagulant addition. The treated 

ATTACHMENT 5



TCEQ-20972 (08/31/2023)  Page  of 
Wastewater Individual Permit Application, Plain Language Template 

effluent will be pumped (via pump station) to a discharge manhole near the outfall location, 
where it will gravity flow into the natural stream.. 
 
 



Treatment Unit Type Number of Units Dimensions(LxWxH)
Fine Screen 1 Rotary Drum

Aeration Tank 1 52' x 12' x 12'
Secondary Clarifier 1 26' 

Chlorine Contact Tank 1 16' x 10' x 8.5'
Cloth Disk Media Filter 1 15' x 25' x 12' (2 disk)

Sludge Holding Tank 1 52' x 12' x 12'

Treatment Unit Type Number of Units Dimensions(LxWxH)
Fine Screen 1 Rotary Drum

Aeration Tank 3 52' x 12' x 12'
Secondary Clarifier 2 26' 

Chlorine Contact Tank 2 16' x 10' x 8.5'
Cloth Disk Media Filter 1 15' x 25' x 12' (2 disk)

Sludge Holding Tank 2 52' x 12' x 12'

Treatment Unit Type Number of Units Dimensions(LxWxH)
Fine Screen 1 Rotary Drum

Aeration Tank 4 52' x 12' x 12'
Secondary Clarifier 3 26' 

Chlorine Contact Tank 3 16' x 10' x 8.5'
Cloth Disk Media Filter 1 15' x 25' x 12' (2 disk)

Sludge Holding Tank 3 52' x 12' x 12'
* Number represents the total (cumulative) number of units required 
for this phase

Phase 1 - 60,000 GPD

* Number represents the total (cumulative) number of units required 
for this phase

Phase II - 250,000 GPD

* Number represents the total (cumulative) number of units required 
for this phase

Phase III - 420,000 GPD

ATTACHMENT 6



H
:\P

R
O

JE
C

TS
\1

28
3\

11
73

3 
C

AM
IN

O
 R

EA
L 

W
ES

T\
C

AD
\E

XH
IB

IT
S\

W
W

TP
 P

ER
M

IT
 E

XH
IB

IT
S\

FL
O

W
 D

IA
G

R
AM

S.
D

W
G

  D
AT

E:
 1

1/
6/

20
24

 7
:5

9:
02

 A
M

  B
Y:

SB
EA

IR
D

8834 N. Capital of Texas Hwy.
Austin, Texas 78759

Suite 140
(512)452-0371

FAX(512)454-9933
TBPELS FIRM #2946

PROJECT NO: 1283-11733 SHEET

OF

NO. BY DATE REVISION

ENGINE GNIRE
GRAY

31

CAMINO REAL TPDES PERMIT

ATTACHMENT 7 - PROPOSED FLOW DIAGRAM - PHASE I (ADF 0.060 MGD)

SCREENINGS

10" INF. FM ROTARY DRUM
FINESCREEN

INF. AERATION
1 BASIN @ 6,552 CU FT

SLUDGE
HAULER

TO SANITARY
LANDFILL ADS

DIGESTER
1 BASIN (WITH PARTITION
FOR 2 EFFECTIVE BASINS)

@ 6,552 CU FT

R
AS

CLARIFIER
1 @ DIA 26'

SA 531 SQ FT
SWD 10 FT

VOL = 6,371 CU FT
WAS

M
L

SC
U

M

C
E

CHLORINE CONTACT
1 BASIN @ 1,360 CU FT

D
E

CLOTH MEDIA FILTER
1 BASIN @ 2 OF 6 DISKS

FE

 EFFLUENT PUMP
STATION

OUTFALL TO UNNAMED TRIBUTARY OF BRUSHY
CREEK, THEN TO PLUM CREEK, ULTIMATELY TO

SAN MARCOS RIVER

LEGEND

INF. FM INFLUENT FORCE MAIN
INF. INFLUENT
ML MIXED LIQUOR
CE CLARIFIED EFFLUENT
DE DISINFECTED EFFLUENT
FE FILTERED EFFLUENT
RAS RETURN ACTIVATED SLUDGE
WAS WASTE ACTIVATED SLUDGE
ADS AEROBICALLY DIGESTED SLUDGE

DRAWN BY: SEB
CHECKED BY: EU



H
:\P

R
O

JE
C

TS
\1

28
3\

11
73

3 
C

AM
IN

O
 R

EA
L 

W
ES

T\
C

AD
\E

XH
IB

IT
S\

W
W

TP
 P

ER
M

IT
 E

XH
IB

IT
S\

FL
O

W
 D

IA
G

R
AM

S.
D

W
G

  D
AT

E:
 1

1/
6/

20
24

 7
:5

9:
03

 A
M

  B
Y:

SB
EA

IR
D

8834 N. Capital of Texas Hwy.
Austin, Texas 78759

Suite 140
(512)452-0371

FAX(512)454-9933
TBPELS FIRM #2946

PROJECT NO: 1283-11733 SHEET

OF

NO. BY DATE REVISION

ENGINE GNIRE
GRAY

32

CAMINO REAL TPDES PERMIT

ATTACHMENT 7 - PROPOSED FLOW DIAGRAM - PHASE II (ADF 0.250 MGD)

SCREENINGS

10" INF. FM ROTARY DRUM
FINESCREEN

INF. AERATION
3 BASIN @ 19,656 CU FT

SLUDGE
HAULER

TO SANITARY
LANDFILL ADS DIGESTER

2 BASIN @ 13,104 CU FT

R
AS

CLARIFIER
2 @ DIA 26'

SA 1,062 SQ FT
SWD 10 FT

VOL = 12,742 CU FT
WAS

M
L

SC
U

M

C
E

CHLORINE CONTACT
2 BASIN @ 2,240 CU FT

D
E

CLOTH MEDIA FILTER
1 BASIN @ 4 OF 6 DISKS

FE

 EFFLUENT PUMP
STATION

OUTFALL TO UNNAMED TRIBUTARY OF BRUSHY
CREEK, THEN TO PLUM CREEK, ULTIMATELY TO

SAN MARCOS RIVER

LEGEND

INF. FM INFLUENT FORCE MAIN
INF. INFLUENT
ML MIXED LIQUOR
CE CLARIFIED EFFLUENT
DE DISINFECTED EFFLUENT
FE FILTERED EFFLUENT
RAS RETURN ACTIVATED SLUDGE
WAS WASTE ACTIVATED SLUDGE
ADS AEROBICALLY DIGESTED SLUDGE

DRAWN BY: SEB
CHECKED BY: EU



H
:\P

R
O

JE
C

TS
\1

28
3\

11
73

3 
C

AM
IN

O
 R

EA
L 

W
ES

T\
C

AD
\E

XH
IB

IT
S\

W
W

TP
 P

ER
M

IT
 E

XH
IB

IT
S\

FL
O

W
 D

IA
G

R
AM

S.
D

W
G

  D
AT

E:
 1

1/
6/

20
24

 7
:5

9:
03

 A
M

  B
Y:

SB
EA

IR
D

8834 N. Capital of Texas Hwy.
Austin, Texas 78759

Suite 140
(512)452-0371

FAX(512)454-9933
TBPELS FIRM #2946

PROJECT NO: 1283-11733 SHEET

OF

NO. BY DATE REVISION

ENGINE GNIRE
GRAY

33

CAMINO REAL TPDES PERMIT

ATTACHMENT 7 - PROPOSED FLOW DIAGRAM - PHASE III (ADF 0.420 MGD)

SCREENINGS

10" INF. FM ROTARY DRUM
FINESCREEN

INF. AERATION
4 BASIN @ 26,208 CU FT

SLUDGE
HAULER

TO SANITARY
LANDFILL ADS DIGESTER

3 BASIN @ 19,656 CU FT

R
AS

CLARIFIER
3 @ DIA 26'

SA 1,593 SQ FT
SWD 10 FT

VOL = 19,113 CU FT
WAS

M
L

SC
U

M

C
E

CHLORINE CONTACT
3 BASIN @ 3,360 CU FT

D
E

CLOTH MEDIA FILTER
1 BASIN @ 6 OF 6 DISKS

FE

 EFFLUENT PUMP
STATION

OUTFALL TO UNNAMED TRIBUTARY OF BRUSHY
CREEK, THEN TO PLUM CREEK, ULTIMATELY TO

SAN MARCOS RIVER

LEGEND

INF. FM INFLUENT FORCE MAIN
INF. INFLUENT
ML MIXED LIQUOR
CE CLARIFIED EFFLUENT
DE DISINFECTED EFFLUENT
FE FILTERED EFFLUENT
RAS RETURN ACTIVATED SLUDGE
WAS WASTE ACTIVATED SLUDGE
ADS AEROBICALLY DIGESTED SLUDGE

DRAWN BY: SEB
CHECKED BY: EU



33.62 AC
SCHOOL
SITE

R
O

H
D

E 
R

O
AD

W

W

W W W

W
W

7.86 AC
CIVIC
SITE

16.34 AC
PARK

15.71 AC
COMMERCIAL

4.10 AC
COMMERCIAL

4.10 AC
COMMERCIAL

4.76 AC
COMMERCIAL

8.66 AC
WASTEWATER
TREATMENT
PLANT

77.71 AC
SCHOOL
SITE

4.48 AC
COMMERCIAL

4.46 AC
COMMERCIAL

26.32 AC

21.86 AC
COMMERCIAL

3.70 AC
COMMERCIAL

5.22 AC
COMMERCIAL

3.44 AC
COMMERCIAL

PROPOSED
POND

6.00 AC
AMENITY
CENTER

OPEN
CHANNEL

OPEN
CHANNEL

PROPOSED POND

FEMA FLOOD PLANE

7-6'x6' RCB 6-6'x6' RCB

5-5'x5' RCB
5-6'x6' RCB

4-5'x5' RCB

5-6'x6' RCB

4-5'x5' RCB

2-4'x4' RCB

EXISTING CITY OF NIEDERWALD R.O.W.

EXISTING HAYS ISD PROPERTY

EXISTING TXDOT ABANDONED R.O.W.

PROPOSED POND

0

GRAPHIC SCALE IN FEET

375' 750' 1500'

SCALE: 1" = 750'

50' LOTS (520)

40' LOTS (1575)

ASSUMPTIONS
1. LAND SWAP WITH HAYS ISD FOR THE

PROPOSED SCHOOL SITE LOCATION.
2. VACATION OF EXISTING CITY OF

NIEDERWALD R.O.W.
3. EXECUTION OF TXDOT QUITCLAIM DEED

APPLICATION

STREAM (NHD)

FEMA FLOODPLAIN

H
:\P

R
O

JE
C

TS
\1

28
3\

11
73

3 
C

AM
IN

O
 R

EA
L 

W
ES

T\
C

AD
\E

XH
IB

IT
S\

W
W

TP
 P

ER
M

IT
 E

XH
IB

IT
S\

SI
TE

 D
R

AW
IN

G
.D

W
G

  D
AT

E:
 1

1/
6/

20
24

 8
:0

2:
24

 A
M

  B
Y:

 S
BE

AI
R

D

8834 N. Capital of Texas Hwy.
Austin, Texas 78759

Suite 140
(512)452-0371

FAX(512)454-9933
TBPELS FIRM #2946

PROJECT NO: 1283-11733 SHEET

OF

NO. BY DATE REVISION

ENGINE GNIRE
GRAY

11

CAMINO REAL TPDES PERMIT

ATTACHMENT 8 - SITE DRAWING



   

December 6, 2024 

 

Ms. Rachel Ellis 

Texas Commission of Environmental Quality 

Water Quality Division 

Applications Review and Processing Team (MC148) 

 

Re: Application to Renew Permit No.: WQ0015323001 (EPA I.D. No. TX0136069) 

 Applicant Name: Walton Texas, LP (CN604017491) 

 Site Name: Camino Real WWTP (RN107890253) 

 Type of Application: Renewal without changes 

 

Dear Ms. Ellis, 

 

TCEQ staff issued comments on the above-referenced project in a letter dated November 26, 2024.  Gray 
Engineering, Inc. (GEI) has reviewed these comments and offers the following responses: 
 

1. Administrative Report 1.0, fee: We have found that the following additional outstanding fee of 
$6.89 and must be paid before we can process your application and issue the permit. Please 
submit payment to: TCEQ, Revenue Section (MC 214), P.O. Box 13088, Austin, Texas 78711-
3088. Also, provide a copy of the check or proof of payment along with the response to this 
letter. 
Response: A check has been mailed to the above address with this submittal. Additionally, a 